

ULR-TC587821000024705F
Test Report No. TRP/T(A)/21/027093
Dated 2021-09-16



ULR-TC587821000024705F
Test Report No. TRP/T(A)/21/027093
Dated 2021-09-16



South Asia

Applicant : XXXXXXXXXXXXXXXX
XXXXXXXXXX,

Attention :

Test Sample : Received on 2021-09-13 5:01 pm
Test Period : 2021-09-14 to 2021-09-16
Sample Description : Sample A: ONE PIECE OF WOVEN RECYCLE COTTON BAG
SUBMITTED. in Color : RECYCLED NATURAL BLACK+ NATURAL
Order No. : OMT/5402- 1906829 & OMT/5573-1912169
Style No. : 7901-08
End Use : SHOPPING BAGS-SPLIT RECYCLED COTTON
BLACK+NATURAL PLAIN BAGS WITH HANDLES
Fiber Content : 80% RECYCLED COTTON 20% RECYCLED POLYESTER, 100%
COTTON
Country of origin : INDIA
Country of Destination : US
Name of Buyer/ Destination : SELF REFERENCE

Note : The submitted Samples were not drawn by laboratory.

Unless otherwise agreed upon, PASS or FAIL verdicts are given based on the measured values without any considerations of measurement uncertainties. Every test method has a measurement uncertainty which has been evaluated by the laboratory and are available on request. By taking measurement uncertainties into account it might happen that measured values can neither be assessed as PASS nor as FAIL.

By accepting this document the customer hereby agrees and accepts the 'Terms & Conditions' and the relevant 'Testing & Certification Regulations' of TÜV SÜD South Asia Pvt. Ltd. which are available at Company's website at the [link:https://www.tuvsud.com/en-in/terms-and-conditions](https://www.tuvsud.com/en-in/terms-and-conditions).

Note: The test report is electronically generated. Hence original signature is not required.

Note : (1) The results relate only to the items tested, (2) The test report shall not be reproduced except in full without the written approval of the laboratory, (3) Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production. For further details, please see testing and certification regulation, chapter A-3.4.

Laboratory:
TUV SUD South Asia Pvt. Ltd.
106/2A, Nehru Street, 15 Velampalayam
Tamil Nadu,
Tirupur, 641652

Phone :0421-4303100
Fax :0421-2257559
E-Mail : KC.Baalaji@tuvsud.com
Url : www.tuv-sud.in/softlines
ControlNO:15361240,130921,140

Regd. Office:
TUV SUD South Asia Pvt. Ltd.
Off Saki Vihar Road, Saki
naka, Andheri (East),
Mumbai-400072, India



Purpose of Examination / Conclusion

Test	Results
Lead in Surface Coating	N/A
Lead in Substrates	PASS

Remarks : Test Method followed as given by the applicant

Authorised By



Vairamuthu Jeyaram
(Authorised Signatory)

Please contact :
For any technical issues : Anbarasan RAJU at R.Anbarasan@tuvsud.com
For any complaint : Govindaraj Shanmugam at Govindaraj.Shanmugam@tuvsud.com.

ULR-TC587821000024705F
Test Report No. TRP/T(A)/21/027093
Dated 2021-09-16



South Asia

Material List (As Identified By Laboratory)

Material No.	Component	Material	Color	Remark
A1	Black Base	Cotton Polyester	Black	
A2	Natural Base	Cotton	Natural	

Result Conclusion

Test	Composite Sampling (Material No.)	Conclusion	Remarks
Lead in Surface Coating	Results	N/A	
Lead in Substrates	A1 + A2	PASS	

ULR-TC587821000024705F
Test Report No. TRP/T(A)/21/027093
Dated 2021-09-16



Test Results - Accredited Parameters

1.0 Lead in Surface Coating

Based on CPSC-CH-E1003-09,1:2011

-- Not Applicable --

2.1 Lead in Substrates

CPSC-CH-E1001-08,1, Equipment used: ICP-OES

	A1 + A2 (mg/kg)	Customer Spec.
Sample A Result	<10	100mg/kg

Remark:
Limit of Quantification: 10mg/kg
mg/kg = milligram per kilogram

- END OF TEST REPORT -

